If you liked our service, please tell a friend. If you didn't, please tell us!

40 West Louise Ave., Salt Lake City, UT 84115 Phone: (801) 485-1800 Fax: (801) 484-9211

Email: utlab@advancedlabsinc.com FDA Registration #3006423386

## Test Certificate - Amended

Description: Calcium Bentonite Clay Client: Kim Curtis

Earth's Natural Clay, LLC Sample ID: 115 Wild Basin Road Lot No: Suite 200

Part Code:

Location:

PO No: Paid by CC Lab No: 144737-01B Received: 11/22/2017 Completed: 11/30/2017

Analysis	Result	Per Unit	Method
Aluminum	1.26	%	ICP-OES USP <730>
Antimony	< 0.00005	%	ICP-OES USP <730>
Arsenic	0.001582	%	ICP-MS USP <730>
Barium	0.0126	%	ICP-OES USP <730>
Beryllium	< 0.00005	%	ICP-OES USP <730>
Bismuth	< 0.00005	%	ICP-OES USP <730>
Boron	0.00727	%	ICP-OES USP <730>
Calcium	4.699	%	ICP-OES USP <730>
Cadmium	0.0000129	%	ICP-MS USP <730>
Chromium	0.00146	%	ICP-OES USP <730>
Cobalt	0.0004	%	ICP-OES USP <730>
Copper	0.00135	%	ICP-OES USP <730>
Iron	1.238	%	ICP-OES USP <730>
Lanthanum	0.00169	%	ICP-OES USP <730>
Lead	0.0007949	%	ICP-MS USP <730>
Lithium	0.079	%	ICP-OES USP <730>
Magnesium	4.962	%	ICP-OES USP <730>
Manganese	0.0449	%	ICP-OES USP <730>
Mercury	0.0000007	%	ICP-MS USP <730>

THESE RESULTS APPLY ONLY TO THE SAMPLE SUBMITTED AND NOT TO THE PRODUCT FROM WHICH IT WAS TAKEN. THESE RESULTS ARE PROVIDED ONLY FOR THE BENEFIT OF CLIENT, WITHOUT REPRESENTATION OR WARRANTY OF ANY KIND, EXCEPT FOR THE EXPRESS LIMITED WARRANTY PROVIDED SOLELY TO CLIENT IN ADVANCED LABORATORIES' TERMS OF SERVICE.

THIS CERTIFICATE SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT WRITTEN APPROVAL FROM ADVANCED LABORATORIES.

00

00

Results Approved By:	Al Hyn	Dated:	11/30/2017	
	Shane Shupe-Technical Manager			

Printed: 12/8/2017 4:31:58 PM

Lab No. 144737-01B replaces 144737-01A



If you liked our service, please tell a friend. If you didn't, please tell us!

40 West Louise Ave., Salt Lake City, UT 84115 Phone: (801) 485-1800 Fax: (801) 484-9211

Email: utlab@advancedlabsinc.com FDA Registration #3006423386

## Test Certificate - Amended

Description: Calcium Bentonite Clay Client: Kim Curtis

Sample ID: Earth's Natural Clay, LLC
Lot No: 115 Wild Basin Road
Suite 200

Part Code: Location:

PO No: Paid by CC Received: 11/22/2017 Lab No: 144737-01B Completed: 11/30/2017

A se a Terrain	D14	Don 114	Madha J
Analysis	Result	Per Unit	Method
Molybdenum	< 0.00005	%	ICP-OES USP <730>
Nickel	0.00119	%	ICP-OES USP <730>
Niobium	0.000517	%	ICP-OES USP <730>
Phosphorus	0.0466	%	ICP-OES USP <730>
Potassium	0.8629	%	ICP-OES USP <730>
Selenium	< 0.00005	%	ICP-OES USP <730>
Silicon	0.0981	%	ICP-OES USP <730>
Silver	< 0.00005	%	ICP-OES USP <730>
Sodium	0.6068	%	ICP-OES USP <730>
Strontium	0.162	%	ICP-OES USP <730>
Sulfur	0.0321	%	ICP-OES USP <730>
Tellurium	< 0.00005	%	ICP-OES USP <730>
Thallium	< 0.00005	%	ICP-OES USP <730>
Thorium	0.00121	%	ICP-OES USP <730>
Tin	0.000094	%	ICP-MS USP <730>
Titanium	0.0525	%	ICP-OES USP <730>
Tungsten	< 0.00005	%	ICP-OES USP <730>
Vanadium	0.00358	%	ICP-OES USP <730>
Yttrium	0.00109	%	ICP-OES USP <730>

THESE RESULTS APPLY ONLY TO THE SAMPLE SUBMITTED AND NOT TO THE PRODUCT FROM WHICH IT WAS TAKEN. THESE RESULTS ARE PROVIDED ONLY FOR THE BENEFIT OF CLIENT, WITHOUT REPRESENTATION OR WARRANTY OF ANY KIND, EXCEPT FOR THE EXPRESS LIMITED WARRANTY PROVIDED SOLELY TO CLIENT IN ADVANCED LABORATORIES' TERMS OF SERVICE.

THIS CERTIFICATE SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT WRITTEN APPROVAL FROM ADVANCED LABORATORIES.

Results Approved By:

Shane Shupe-Technical Manager

Dated: 11/30/2017

Printed: 12/8/2017 4:31:58 PM

Lab No. 144737-01B replaces 144737-01A





If you liked our service, please tell a friend. If you didn't, please tell us!

40 West Louise Ave., Salt Lake City, UT 84115 Phone: (801) 485-1800 Fax: (801) 484-9211

Email: utlab@advancedlabsinc.com FDA Registration #3006423386

## Test Certificate - Amended

Description: Calcium Bentonite Clay Client: Kim Curtis

Sample ID:

Lot No:

Part Code:

Earth's Natural Clay, LLC

115 Wild Basin Road

Suite 200

Part Code:

Location:

PO No: Paid by CC Lab No: 144737-01B Received: 11/22/2017 Completed: 11/30/2017

Analysis	Result	Per Unit	Method
Zinc	0.00492	%	ICP-OES USP <730>
Zirconium	0.00263	%	ICP-OES USP <730>

THESE RESULTS APPLY ONLY TO THE SAMPLE SUBMITTED AND NOT TO THE PRODUCT FROM WHICH IT WAS TAKEN. THESE RESULTS ARE PROVIDED ONLY FOR THE BENEFIT OF CLIENT, WITHOUT REPRESENTATION OR WARRANTY OF ANY KIND, EXCEPT FOR THE EXPRESS LIMITED WARRANTY PROVIDED SOLELY TO CLIENT IN ADVANCED LABORATORIES' TERMS OF SERVICE.

THIS CERTIFICATE SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT WRITTEN APPROVAL FROM ADVANCED LABORATORIES.

Results Approved By:

Shane Shupe-Technical Manager

Dated: 11/30/2017

Printed: 12/8/2017 4:31:58 PM

Lab No. 144737-01B replaces 144737-01A

